PARTS LIST

HARDWARE
Part

Description Quantity  Number
Bushing %" ... ... . ... 2....... 470075
Clip nut, #4 ... .. ... ... .. ... . ... 2 ... 534056 /
Clip nut, #6 ... A 531009 @g \ ¢ G C
“C” Washer ..o 4.... ... H85002 \ .
Eyelets, small diameter ... ... .. ... ... ... ... .. ... 4....... 551008 BUSHING ) CLIP NUT EYELETS G WASHER
Eyelets, large diameter ....... ... ... ... .. ... . ... Hooo.... 551009
Grounding lug ......... ... .. ... ... ... . .. ... . ... | I, 553001
Lockwasher, #4 ... ... ... ... . ... . ... .. ... . ... 42, ... ... 582200 HARDWARE (ACTUAL SIZE) g8-32
Lockwasher, #6 ..... ... . ... .. .. .. . ... ... ... .... G....... 582300 - - - -
Lockwasher, #8 ....... ... ... .. ... ... ... ... .. ... | 3 I, 582400 3-48 4-40 6-32
Lockwasher, %" ... ... ... ... . ... ... ... .. ..... | 582700 "
Solder lug, #6 ........ .. ... ... ... ... .. . . ..., 20....... 553005 1/4 le w\_mﬁw U\_m .m ‘\A...—
Solder lug, #8 ...... ... ... .. ... . ... R 553002 : . i
Serew,348x %" ... ... ... ... e e 2....... 560112 c
mOnmcﬁ 3-48x .W\:..: ........................ R, 2....... 560116 .
Screw, 3-48 X M R 560117
Screw, 4-40 x _”\:_: ............................ e 200 560223 . o
Screw, 4-40 x ™" . ... ... ... ... e .40.......560224 T
Screw, 6-32x %", black ......... ... ... .. ... .. ... 4., 569774 " u\m..ﬂ‘r m\_m.ﬁ
Screw, 632X W ... ... ... B 560340 172
Screw, 6-32 x ¥6”, flat head. . ........ .. e 6....... 563347 L
Screw, 6-32x %¢”, flathead ....................... 4...... .563373
ﬁnwné, 8-32x M . 8. ...... 563442
Screw. selt-tapping, #4 x %", black ... ... .. .. ... .. 4....... 69345 mw_. MMM
Screw, self-tapping, #6x " ... . ... L. 4.0 .. H62393 V
Screw, self-tapping, #6x %" ... .. ... ... .. ... .. .. 6....... H63394 3/4" @
Set screw . 2. 569001
Nut, 348 T 570110
Nutl, 440 .. 211 . 570220 @
Nut, 6-32 . . 4....... 570340
Nut, 832 ... 4....... 570440 @
Nub, %" 6....... 570840 @ @
Washer, flat metal, #4... .. . .. .. ... ... ... ... 12....... 580200
Washer, flat metal, %" ... ....... ... .. .. ... .. .. ... 6....... 580702
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